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i:iT1t � W �-&;!lo/J E@.tt!!. � ft 1J RECHARGEABLE 
LI-PO BATTERY Client 
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Unilite Ltd

431 IAU,3.8V, �rE1J±tl!.hl 
l l00mAh ,4.18Wh Client Address 

it!.rtMR 1 tu� iffi 
I battery Manufacturer 

i!tl :JiU�if}i±tl!.±.!l: 
Submitted by Manufacturer 
Manufacturer Address 

* !l!I� � 1tH4 ttJRfil � �i 0-a=J
ChangHong Grand-Pro Tech Co.,Ltd.

�oo•ffi�mfflm$¼�s•••��*mEi#� 
=�3(7[� 
Intersection of Shihu Ave.and Linjing 2nd Rd.SuXian 
District, Chenzhou, Hunan,China. 

1:. f= r *!l!I� � fflttltJRffi-� �i 0-a=J 2021.10.22 Factory ChangHong Grand-Pro Tech Co.,Ltd. 

�oo•ffi�mfflm$¼�s•••��*mEi#� 
�rf;ut!J& 1:. f= 1 ii!! hl =�3(¥[tlt 
Entrusted Test Factory Address Intersection of Shihu Ave.and Linjing 2nd Rd.SuXian 

District, Chenzhou, Hunan,China. 

ffP&!Js.ti'aJ (Start Date) : 2021.10.26 �*!Js.tl'aJ ( Complete Date) : 2021.10.26 

twill(Temperature): 23.9 °C; rMll(Humidity): 48%R.H.; 

*-E{.ffiJJ(Atmospheric Pressure): I0 l kPa 
UN 38.3, Rev.6, Amdl «*-=tfit®:�!lo/Ji�JtJlJB{]�i5C=f=S-ij!J&.fllt.iF?i-f-ffl)) JE.::$7138.3 � «�
� w it!. ttB flJ i:iT n; it!. w � -=f it!. 71!!. m )) 
"Recommendations on the TRANSPORT OF DANGEROUS GOODS-Manual of Tests and Criteria", 
Amendment I, sixth revised edition, Part III, 38.3"Lithium metal and lithium ion batteries"(UN 
38.3). 

*?x$iwa{]f= £ Eiut�-&;�a{]f= ifo1 (jfi 'a--'%: S21-B0535-1) ffl tt, {5l it!.t!Bt!I. �ffiiiA ijH.iF�::f 
IE], �B��;ffi!E]. !!I.tit, *?jz$i1f*:it!:1J'ut�. 1f.�5iffl S21-B0535-1 a{]lYJtlut�i-Q:. 
Compared with the already test qualified product(report No.:S21-B0535- l ), only the certification 
mark on the back of the battery is different, others are the same. Therefore, no tests performed, 
referred to the test conclusion of S2 l-B0535- l directly. 
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$B�-'=F Guo Jianyu: J.llUiffi.:rJtA Quality Manager 
.:E � Wang Ying: tt;,f( ff). 'vt A Technical Manager 
fAJffl# He Penglin: ij1J:i:ff Vice Director 
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11: ,1J}E� �"P"*5F-&;�, ''N"*5F::f �ffl !!JG*:it!:ff, "F"*ffi::f-&;�, "-"*5F::ffl&�J}E 0 

Notes: In verdict column ,"P" means pass, "N" means no application, "F" means fail, "-"means no Verdict. 












	Image
	Image (2)
	Image (3)
	Image (4)
	Image (5)
	Image (6)
	Image (7)

